
#8 Wing Nut M8 (3PCS) 

• 

#7 Small M6 - 12mm
Screw (9PCS) 

;r 

' 

#3 Small Flange M6 Nut (6pcs) #7 Cap/Castle M8 Nut(9PCS) 

#1 and #2 Medium Bolt M8 - 16mm 
(5PCS) 

#3 M6 -30mm Large Bolt 
(6PCS) 

' 

, #6 Small Bolt and #5 Reflector Stud M8 - 90mm (3PCS) 
Lock Washer (4 pcs) 

#5 and #8 large M8 - 8mm Flat

Washer (9PCS) 
Pre-assembled in Head Assembly 

• 

• 

I• 

Wrench ( 1 PCS) 
• 

• 

• 

I 

I 

•


